GM

FIREBIRD

PARTS CATALOGUE

1967-70 STARTING MOTOR COMPONENT PARTS

MINOR PARTS
ASSEMBLIES

— . T 4

KEY DESCRIPTION ij'l_?leﬂS_} 1108328|1108329{1108335|1108434 | 1108435|1108436|1108439
23 LOCKWASHER, Brush Holder Support Screw 453435 . . . * . . -
24 LOCKWASHER, Field Lead Screw—To Switch 121801 . * . - _ _ _
25 LOCKWASHER, Field Lead Screw—To Ground - — - - - - — —
26 LOCKWASHER, Shift Lever Stud .- - - - - - - -
27 LOCKWASHER, Switch Attach. Screw 9421423 * - - * o * -
28 NUT, Support Screw—Pkg. of 100 5721822 * * d . * » »
29 NUT, Shift Lever Stud - - — - - - - -
30 SCREW, Brush 448015 * * » » » L] L]
3 SCREW, Support 274738 - * * . . . .

32 SCREW, Field Lead - ,9427815|9427815|9427815 | 9427815 | 9427815 94278165 |9427815
33 SCREW - - - - - —~ - -
34 SCREW, Pole Shoe 1970469 . * . . . . .
35 SCREW, Switch Attach, 132265 * . . - - _ _
36 WASHER, Brake—C.E. 818265 * * . * . . .
37 BOLT, Thru—With E xtension 1941111 * - - * . . -
BOLT, Thru—Less Extension 1939970 * * * . . . .
39 BUSHING,DE. 1923907 * - . 1932190119321901 1932190 -
40 GROMMET (in Field Frame) 1966391 * . 1965047 * 1846097 | 1946097 *
41 INSULATOR, Field Coil 1927853 . . _ - _ _ .
42 PIN, Support 1966923 | 1938058 | 1938058 * 1938058 | 1938058 | 1938058 *
43 PIN, Dowel-D.E. 817313 - . . . . . .
44 SHOE, Pole 1931129 * * 810601 * 810601 | 810601 *
____ | _RING, Shaft Lever Retaining |oateg7g| -+ | - . * . . .

SWITCH ASSEMBLY

1

SOLENOID SWITCH PARTS 1114348 1114356
STUD, Term (3/8-16) — Motor - 1950120
STUD, Term {8-32) — Switch 822205 *
CLIP, Term - 1937381
COVER - 1963525
GASKET, Cover - 1966034
WASHER, Cover Screw - 19239356
SCREW, Cover - 453468
S;I'_U_D_, Term (8-32) — Resistor 822205 *
CONTACT, Term (8-32) - 1935645
CONTACT & PUSH ROD 1956226 .
WASHER, Term Stud (3/8-16) Rubber — 1950064
WASHER, Term Stud (3/8-16) Plain 3765135 *
WASHER, Term Stud (8-32) Rubber - 1950071
WASHER, Term Stud (8-32) Plain - 1914476
NUT, Term Stud (3/8-16) 1904419 .
SPRING, Contact Return 1853342 -
SCREW, Field Lead To Term (10-32) 9427815 -
SPRING, Plunger Return 1958679 *

* — PART NUMBER SAME AS NUMBER IN FIRST COLUMN

GROUP 2 STARTING MOTOR CHART PAGE 3




